

certificate
no. **PS 07100004**
dated **2013-06-12**

European notified body
Identification number 0299

Translation

*This certificate replaces the certificate with
the same certificate number dated 2008-06-12*

GS Test Certificate

Name and address of the holder of the certificate: (customer) Manfred Huck GmbH
Netz- und Seilfabrik
Aßlarer Weg 13 - 15
35614 Aßlar-Berghausen
Germany

Name and address of the Manufacturer: see certificate holder

Product designation: **Safety net S-A2-Q100**

Type: 1904-100

Intended purpose: safety net for arresting a person's fall from a height, in accordance with the safety regulations for nets used for fall arrest purposes (BGR/GUV-R 179, December 2010 edition)

Testing based on: EN 1263-1:2002-04 (D)

Related report: Certification report: 13 1 0186 Prod.-Gr.: 508.03
Test reports:
13 1 0186, 07 1 0199-1, 07 1 0199-2,
07 1 0199-5, 07 1 0199-6

Remarks: Prod.-Id. 00 1 0192/huckg/1904100
nominal mesh width: 100 mm, mesh configuration: square
net yarn made of polypropylene blue or green, warp knitted,
nominal size 4.75, border rope made of polypropylene (Polysteel),
nominal diameter 12 mm

The type tested meets the requirements specified in article 21 para. 1 of the German Product Safety Act. The holder of the certificate is entitled to affix the GS mark shown overleaf to the products complying with the type tested. At that, the holder of the certificate shall observe the conditions specified overleaf.

The present certificate including the right to affix the GS is valid until: **2018-06-11**

Further provisions concerning the validity, the extension of the validity and other conditions are laid down in the Rules of Procedure for Testing and Certification of August 2012.




Signature Dipl.-Ing. Glaser